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LAY SUMMARY
The MHRA today granted Novartis Pharmaceuticals UK Ltd a Marketing
Authorisation (licences) for the medicinal product Diluent For Miochol E
(PL 00101/0723). This product is a prescription only medicine and contains water for
injections for use as a diluent for Miochol E in intra-ocular treatment.
No new or unexpected safety concerns arose from this application and it was therefore
judged that the benefits of using Diluent For Miochol E outweigh the risks, hence a
Marketing Authorisation has been granted.
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INTRODUCTION
Based on the review of the data on quality, safety and efficacy the UK granted a
marketing authorisation for the medicinal product Diluent for Miochol E to Novartis
Pharmaceuticals UK Ltd (PL 00101/0723) on 12th January 2006. The product is
prescription only.
The application was submitted as an abridged application according to Article 10.3 of
Directive 2001/83/EC. The original product for this application was Miochol E (PL
00101/0607), which was licensed to Novartis Pharmaceuticals UK Limited on 26th
December 1999. The original product was supplied as a two-chambered vial
(univial), one chamber containing the drug substance and the other the diluent. This
current application is for the diluent only.
The product contains a buffered, electrolyte solution of water for injections and is to
be used as a diluent for Miochol E in intra-ocular treatment.
The product is used as a solvent for reconstitution of Miochol E 20 mg powder for
intraocular solution and has been formulated to be physiologically compatible with
the eye - it is an electrolyte solution designed to mimic the aqueous humor. The
presentation of this product is as an ampoule as opposed to the upper chamber of a
univial that was used for the originator product (PL 00101/0607) and as such requires
a separate marketing authorisation.
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PHARMACEUTICAL ASSESSMENT
ACTIVE SUBSTANCE
General information
The product contains water for injections and is to be used as a diluent for Miochol E
in intra-ocular treatment. Synthesis of water for injections has been adequately
described and appropriate in-process controls are applied. The proposed specification
for water for injections complies with the monograph in the European Pharmacopoiea.
Batch analysis data are provided and comply with the proposed specification. No
excipients of animal or human origin have been used in the production of water for
injections.
DRUG PRODUCT
Composition
The product is to be used as the solvent for Miochol E 20mg powder for intraocular
solution. Ingredients include sodium acetate trihydrate, potassium chloride,
magnesium chloride hexahydrate, calcium chloride dehydrate and water for
injections.
Pharmaceutical Development
Formulation development
The product has been formulated to be physiologically compatible with the eye and to
minimise impact of surgical intrusion on the corneal endothelial cells. The product is
an electrolyte solution designed to mimic the natural fluid within the aqueous humour
of the eye. The product contains the four major cations present in the aqueous and
viterous humor, Na+, K+, Mg+ and Ca2+, at concentrations within the normal range of
these ions. A number of literature sources have been sited which state that these ions
with chloride ions have a protective effect on the corneal endothelial cells. The
osmolality of the reconstituted solution makes it isotonic with the aqueous humor.
The formulation consists of a powder and a solvent for reconstitution. This product is
the solvent for reconstitution. The original formulation, Miochol, used water for
injections in an upper chamber of a univial as the solvent for reconstitution. This was
then replaced by the current buffered electrolyte solution, Miochol E, which used
sodium acetate and other electrolytes to control pH, improve overall product stability
and improve physiological compatibility with the eye.
This product contains the same buffered electrolyte system as the current product but
changes the presentation to an ampoule rather than the upper chamber of the univial.
Physiological and biological properties
The pH and ionic strength of the reconstituted solution have been chosen to mimic the
physiological conditions of the eye. Rapid use is emphasised to minimise the
degradation products formed.
Manufacturing development
The manufacturing process for the solvents is considered to be standard as it only
consists of dissolving inorganic salts in water for injections.
Manufacture
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Manufacturer(s)
Satisfactory manufacturers’ licences have been provided for all manufacturers
involved in the production of this product.
A flow diagram detailing the manufacturing process and in-process control testing has
been provided. A written summary of the process has been included. The in-process
controls are suitable and specifications reasonable for this type of product.
The manufacturing method for the sterilisation of the product has been adequately
validated using production-scale batches produced in the same production facility,
and the same equipment and process as that intended for marketing.
The production of the solution has been shown to be reproducible.
Control of excipients
Specification
Sodium acetate trihydrate, potassium chloride, magnesium chloride hexahydrate, and
calcium chloride dihydrate have monographs in the European Pharmacopoeia. A
certificate of analysis from one batch of each has been provided from the finished
product manufacturer, which is in compliance with the respective monographs. The
testing includes additional microbiological and endotoxin tests for each of the
excipients.
The analytical methods used to test the excipients are those provided in the European
Pharmacopoeia. Consequently no validation data has been supplied.
No excipients of human or animal origin have been used in the manufacture of the
finished product.
Control of drug product
Specification
The finished product specifications proposed for both release and shelf life are
acceptable and provide an assurance of the quality and consistency of the finished
product. The analytical methods used have been suitably validated. Batch analysis
data have demonstrated compliance with the proposed release specification.
Analytical procedures
All the details have been provided for the pharmacopoeial and non-pharmacopoeial
methods.
Validation
The identification tests have been validated on specificity with acceptable results in
relation to each component from control and placebo solutions.
The assay for total chlorides by titration has also been validated. The method is
accurate and precise. Linearity has been demonstrated satisfactorily.
Details have been provided for the endotoxin method validation. These are
satisfactory.
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Sterility validation data has been provided for the finished product and the external
surfaces with both in compliance with the requirements of the European
Pharmacopoeia.
Reference standards
Relevant information on the reference standards has been provided.
Batch analyses
Batch analyses have been provided for commercial scale batches. All batches comply
with the proposed specification.
Container closure system
The product is presented as a clear and colourless solution packed in a 2ml ampoule
of colourless borosilicate glass, type I with a one point cut (OPC) opening system
Sorption of the electrolyte excipients to the glass can be excluded. The solution is not
basic and does not contain metal-complexing components so studies on leaching of
ions is not considered necessary.
The primary packaging meets the requirements of the European Pharmacopoeia. All
tests performed on the packaging by either the finished product manufacturer or
packaging supplier are satisfactory. Batch analyses of the packaging used for
marketing have been provided demonstrating compliance to the specification.
Stability
Stability has been determined on validation batches produced at the commercial scale.
These data support a shelf life of 24 months (unopened), and 6 months after opening
or reconstitution, with storage conditions “Avoid freezing. Do not store above 25°C”
SPC, PIL, Labels
The SPC and Labels are pharmaceutically acceptable. No PIL has been provided for
this product, which is acceptable given that this product is to be used as a diluent for
Miochol E (which does have an appropriate PIL).
CONCLUSION
It is recommended that a Marketing Authorisation is granted for this application.

7

UKPAR Diluent For Miochol E

PL 00101/0723

PRECLINICAL ASSESSMENT
No new preclinical data have been supplied with this application and none are
required for an application of this type.
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CLINICAL ASSESSMENT
This product is identical in formulation to that already contained in the univial used as
the solvent for the existing product that has a marketing authorisation. An application
has been submitted for a new authorisation as it is intended that the solvent will now
be packaged in a separate ampoule. As the pharmaceutical assessor is satisfied with
the overall quality of the formulation and packaging, there is no reason to believe that
the risk benefit ratio be any different from that of the existing product.
The SPC is acceptable. No PIL has been provided for this product, which is
acceptable given that this product is to be used as a diluent for Miochol E (which does
have an appropriate PIL). The labelling is clinically satisfactory.
As it is not envisaged that the change to the container will affect the efficacy and
safety of the product, no new efficacy or safety data have been presented.
CONCLUSION
It is recommended that a Marketing Authorisation is granted for this application.
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OVERALL CONCLUSION AND RISK BENEFIT ASSESSMENT
QUALITY
The important quality characteristics of Diluent for Miochol E are well defined and
controlled. The specifications and batch analytical results indicate consistency from
batch to batch. There are no outstanding quality issues that would have a negative
impact on the benefit/risk balance.
PRECLINICAL
No new preclinical data were submitted and none are required for applications of this
type.
EFFICACY
No new or unexpected safety concerns arise from this application.
The SPC and labelling are satisfactory.
RISK BENEFIT ASSESSMENT
The quality of the product is acceptable and no new preclinical or clinical safety
concerns have been identified. The risk benefit is therefore considered to be positive.
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STEPS TAKEN FOR ASSESMENT
1

The MHRA received the marketing authorisation application on 28th January
2005

2

Following standard checks and communication with the applicant the MHRA
considered the application valid on 14th March 2005

3

Following assessment of the application the MHRA requested further
information relating to the quality dossier on 29th July, 24th August and 29th
November 2005

4

The applicant responded to the MHRA’s requests, providing further information
on 1st August 2005, 29th November 2005 and 11th January 2006.

5

The application was determined on 12th January 2006
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STEPS TAKEN AFTER AUTHORISATION - SUMMARY
Date
Application
submitted type

Scope

Outcome

12

UKPAR Diluent For Miochol E

1.

NAME OF THE MEDICINAL PRODUCT
Diluent for Miochol E

2.

QUALITATIVE AND QUANTITATIVE COMPOSITION
Each ampoule contains 99.77% water for injection.

PL 00101/0723

For excipients see 6.1.
3.

PHARMACEUTICAL FORM
Solvent for use with Miochol-E 20mg powder for solution for intraocular
irrigation. Clear, colourless solution.

4.

CLINICAL PARTICULARS

4.1.

Therapeutic indications
None

4.2.

Posology and method of administration
For intraocular use.
Diluent for Miochol-E is given for intraocular use, after reconstitution.

4.3.

Contraindications
Not Applicable

4.4.

Special warnings and precautions for use
This medicine contains potassium, less than 1mmol (39mg) per 2ml dose. This
medicine contains less than 1 mmol sodium (23mg) per 2ml dose.

4.5.

Interactions with other medicinal products and other forms of interaction
Not Applicable

4.6.

Pregnancy and lactation
Not Applicable

4.7.

Effects on ability to drive and use machines
Not Applicable

4.8.

Undesirable effects
Not Applicable

4.9.

Overdose
Not Applicable

5.

PHARMACOLOGICAL PROPERTIES

5.1.

Pharmacodynamic properties
Pharmacotherapeutic group: solvents and diluting agents inc irrigation
solutions, ATC code: V07AB

13

UKPAR Diluent For Miochol E

PL 00101/0723

5.2.

Pharmacokinetic properties
Not Applicable

5.3.

Preclinical safety data
Each of the constituents are well established pharmacopoeial ingredients, so
no further information is presented.

6.

PHARMACEUTICAL PARTICULARS

6.1.

List of excipients
Calcium chloride dihydrate, magnesium chloride hexahydrate, potassium
chloride, sodium acetate trihydrate.

6.2.

Incompatibilities
Not Applicable

6.3.

Shelf life
2 years
Following reconstitution with Miochol-E: 6 hours

6.4.

Special precautions for storage
No special precautions for storage.
Chemical and physical in-use stability has been demonstrated for 6 hours at 28 ◦C or for 6 hours at 25 ◦C
From a microbiological point of view, the product should be used
immediately. If not used immediately, in-use storage times and conditions are
the responsibility of the user and would not normally be longer than 6 hours at
2-8 ◦C or 6 hours at 25 ◦C.

6.5.

Nature and contents of container
Type 1 clear glass ampoule with filter.

6.6.

Instruction for use and handling and disposal
See Summary of Product Characteristics for Miochol E

7.

MARKETING AUTHORISATION HOLDER
Novartis Pharmaceuticals UK Ltd
Frimley Business Park,
Frimley,
Surrey,
GU16 7SR,
United Kingdom

8.

MARKETING AUTHORISATION NUMBER
PL 00101/0723
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DATE OF FIRST AUTHORISATION/RENEWAL OF THE
AUTHORISATION
12/01/2006

10

DATE OF REVISION OF THE TEXT
12/01/2006

PL 00101/0723
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